

隆昌窯業股份有限公司
台北縣鶯歌鎮永昌里鶯桃路 37 號

報告編號：RF/2008/C0345A
報告頁數：1 之 1
報告日期：97 年 12 月 24 日

以下貨品係由客戶送樣，且由客戶聲稱並經客戶確認資料如下：

樣品名稱：防污抗菌衛生陶瓷器
申請廠商：隆昌窯業股份有限公司
生產或供應廠商：隆昌窯業股份有限公司
製造日期：2008/12/2
原產國：台灣
收樣日期：民國 97 年 12 月 04 日
檢驗日期：民國 97 年 12 月 08 日
測試方法：JIS Z 2801-2000 版
備註：此份報告取代 RF/2008/C0345

測試結果：

大腸桿菌 ATCC 8739

試驗菌種			
處理	CFU/ml	LOG	R
A	2.6×10^5	5.41	3.71
B	2.7×10^6	6.43	
C	5.3×10^2	2.72	

NOTE: A: 無加工試料接種之後的生菌數。
B: 無加工試料接種 24 小時培養後的生菌數。
C: 加工試料經 24 小時培養後的生菌數。
 $R(\text{抗菌值}) = (\text{Log}(B/C))$
抗菌活性值(R)若大於 2.0，表示有抑菌效果。


Chengchia Tsai, M.R. Asst. Manager

Signed for and on behalf of

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

隆昌窯業股份有限公司
台北縣鶯歌鎮永昌里鶯桃路 37 號

報告編號：RF/2009/10323
報告頁數：2 之 2
報告日期：98 年 01 月 20 日

以下貨品係由客戶送樣，且由客戶聲稱並經客戶確認資料如下：

樣品名稱：防污抗菌衛生陶瓷器
申請廠商：隆昌窯業股份有限公司
生產或供應廠商：隆昌窯業股份有限公司
製造日期：2009/1/8
原產國：台灣
收樣日期：民國 98 年 01 月 08 日
檢驗日期：民國 98 年 01 月 10 日
測試方法：JIS Z 2801-2000 版

測試結果：

試驗菌種	金黃色葡萄球菌 ATCC 6538		
處理	CFU/ml	LOG	R
A	5.3×10^5	5.72	3.47
B	1.9×10^6	6.28	
C	6.4×10^2	2.81	

NOTE: A: 無加工試料接種之後的生菌數。
B: 無加工試料接種 24 小時培養後的生菌數。
C: 加工試料經 24 小時培養後的生菌數。
 $R(\text{抗菌值}) = (\text{Log}(B/C))$
抗菌活性值(R)若大於 2.0，表示有抑菌效果。


Chengchia Tsai, M.R./Asst. Manager

Signed for and on behalf of

SGS TAIWAN Ltd.

Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TW7937450